



**SFM 12-7A-1**  
**PERFORMANCE REST REPORT**

**Report No.:** F1989.01-121-24

**Test Date:** December 7, 2015

**Rendered to:**

ENVIRONMENTAL STONWORKS  
Denver, Colorado

**PRODUCT TYPE:** Concrete Stone Cladding  
**SERIES/MODEL:** ProStack

**Test Results:**

<b>SFM 12-7A-1 Performance Criteria</b>	<b>Test Observations</b>	<b>Pass/Fail</b>
Absence of flame penetration through the wall assembly at any time.	<b>No flame penetration was present at any time.</b>	<b>Pass</b>
Absence of evidence of glowing combustion on the interior surface of the assembly at the end of the 70-minute test.	<b>All glowing and evidence of combustion ceased prior to the end of the 70-minute test.</b>	<b>Pass</b>

**Test Conclusion:**

The material provided to Intertek-ATI from Environmental StoneWorks and described in the report **met** the acceptance criteria of SFM 12-7A-1.